
 

 

 

 

 

 

 

 

THESIS 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

THEPHACHANH  Nitiphone 

    Environmental Engineering 

 

 

 

 

 

 

 

 

 
Szent István Campus, Gödöllő 

2024 

 

 

 

 



II 
 

 

 
 

 

 

 

Hungarian University of Agriculture and Life Sciences 

Szent István Campus 

Institute of Environmental Sciences 

 

 

 

Assessment of Water Management Strategies in Vientiane Capital of Lao PDR 

 

  

 

 

Insider consultant: Ernő Gábor Halupka 

   Dr. János Grósz 

 

Insider consultant’s Institute/department: 

I n s t i t u t e  o f  E n v i r o n m e n t a l  S c i e n c e s  

 

  Created by: Nitiphone Thephachanh 

 

 

 

 

Szent István Campus, Gödöllő 
[...]
excellent opportunity for exploring numerous documents, reports, programs and policies concerned 



25  

with water management practices that are relevant to the study area. The systematic review process 

that involves having the information extracted from sources which include government reports, 

policy documents, and materials from NGOs as well as academic publications, allows for a clear 

comprehension of the current status of water management in Vientiane. Besides that, this technique 

provides considerations from many sources to impart a single storyline of water management 

techniques and their impact on the development of sustainable Vientiane. The results of document 

analysis will help in developing concrete policy recommendations and the research community 

could utilize them towards resolving complex problems related to water management in the city. 

 

 

3.2.1 Major Water Supply Facilities of Vientiane. 

 

The total design production capacity of the existing water treatment plants is 280,000 m3/day, 

Among the four water treatment plants, Chinaimo WTP and Kaoleio WTP are being overloaded by 

10,5% and 2,5% on annual average, respectively. Chinaimo WTP and Kaoleio WTP extract 

additional raw water from Mekong River by using floating pump facilities at the existing intake 

sites (NPNL Annual Report, 2019). 

 

Name of WTP Source Design 

Capacity 

(m3/day) 

Intake 

Volume 

(m3/day) 

Production 

Volume 

(m3/day) 

Treatment 

Loss (%) 

Chinaimo Mekong River 80,000 90,062 80,628 10.5 

Kaolieo Mekong River 60,000 62,359 60,771 2.5 

Dongmakhai 1 Nam Ngum River 20,000 21,438 20,453 4.6 

Dongmakhai 2 Nam Ngum River 100,000 84,942 77,039 9.3 

Dongbang Nam Ngum River 20,000 6,083 5,476 10.0 

Total  280,000 258,801 244,367 5.6 

 

Table 4: Major Water Supply Facilities of Vientiane (NPNL Annual Report, 2019) 

 

This (table 4) indicates the design capacities, intake volumes, treatment losses, production 

units of (WTPs) Chinaimo, Kaolieo, Dongmakhai 1, Dongmakhai 2 and Dongbang along 

with their water resources. Cinaimong and Kaolato may use the water from Mekong River, 

but Dongmakai 1, Dongmakai 2, and Dongmangbe are completely dependent on Nam Ngum 



26  

River. Range of actual design capacity is 20000 to 100000 m3/day. In a few cases, plants’ 

inflows don’t match design norms, which implies either to high demand or operating 

variations. Practically, it is the intake volume that members of the group would be able to 

reach and not the production. Failure losses are anything from 2.5 % to 10.5 %. Differing the 

output of certain wastewater treatment plants, the average daily production by all such plants 

exceeds 244,367 m3, which makes it 5.6% lower than the average figure for a Treatment 

Lost . 

 

The total design production capacity of the existing water treatment plants is 280,000 m3/day, 

Among the four water treatment plants, Chinaimo WTP and Kaoleio WTP are being overloaded by 

10,5% and 2,5% on annual average, respectively. Chinaimo WTP and Kaoleio WTP extract 

additional raw water from Mekong River by using floating pump facilities at the existing intake 

sites (NPNL Annual Report, 2019). According to the historical records of water quality analysis 

performed by NPNL, the finished water from the WTPs is maintained to meet the national drinking 

water quality criteria even during the overloaded operation (JICA, 2015).  

 

3.2.2. General information of WTP in Vientiane Capital. 

 

1. Nam Papa Nakhone Luang (NPNL), a state-owned corporation created in 1971, owns and 

operates the Chinaimo water treatment plant (CWTP). NPNL operates four water treatment 

plants, including this one. It was built in 1980 with a capacity of 40,000 m3/d. In 1996, the 

capacity was increased to 80,000 m3/day (Khambay, 2015). 

 

As reported by NPNL annual report in 2013, the Mekong River serves as a raw water 

source. The treatment process's main components include hydraulic mixing, a manual 

cleaning collector system, fine sand, and up flow water backwash with air scour. In 2013, 

CWTP supplied an average of 85,053 m3/d of tap water (exceeding the design capacity) to 

44,966 homes in seven municipalities in Vientiane capital. 

 

2. Nam Papa Nakhone Luang (NPNL), a state-owned water utility corporation in Lao PDR, 

owns and operates the Dongmakkhai Water Treatment Plant (DWTP) since 1971. NPNL 

operates four water treatment plants, including this one. It was built in 2006, with Capacity 

of 20,000 m3/day (Park, 2015). 

 



27  

In 2013, DWTP supplied 22,656 m3/d of tap water to 11,073 homes in Vientiane capital 

(NPNL, 2013). The Nam Ngum River serves as the DWTP's water source, and it is located 

10 kilometres from the water treatment facility. The treatment procedure involves hydraulic 

mixing, manual sedimentation basin cleaning, a single-medium deep-bed filter with coarse 

sand, and up flow water backwash with air scour (Park, 2015). The Dongmakkhay water 

supply system expansion is underway with a concessional loan from the Export-Import Bank 

of China. The project includes a new intake at Nam Gum River, raw water transmission 

pipelines, a water treatment plant with a capacity of 100,000 m3/day, clear water 

transmission pipelines, and a SCADA system (used for controlling, monitoring, and 

analyzing industrial devices and processes (SCADA, 2024). The project is part of an EPC 

contract between MPWT and China Yunnan Construction Engineering Group Co., Ltd 

(JICA, 2015). 

 

3. According to NewTap in 2015, The Kaolieo water treatment plant (KWTP), owned by 

NPNL, was built in 1964 with a capacity of 20,000 m3/d. It was expanded in 2008 to 60,000 

m3/d. Raw water is extracted from the Mekong River using hydraulic mixing, sedimentation 

basin, fine sand filter, and up-flow water backwash with air scour. In 2013, 32,834 

households in Vientiane capital received 67,010 m3/d clean water daily from the KWTP 

(NPNL, 2013). 

 

Kaoleio Water Treatment Plant (KWTP) in Vientiane employs solid alum, polymer and 

calcium hypochlorite for the treatment of water. These chemicals are imported to Thailand 

where they are then mixed using hydraulic jumps thus ensuring proper distribution and 

preventing algae growth. The plant employs the vertical baffle type channel for improving 

the water flow. Sedimentation tanks are rectangular, and sludge collection is done monthly 

during the dry season and daily during the rainy season. The plant uses two filtration types: 

fine sand and coarse sand with a deep-bed filtration capacity of 60,000 m3/d. The process is 

done within 1 to 2 days, where water wash and air scouring activities occur. These processes 

help to prevent water pollution and to meet the high standard of water quality in Vientiane 

(NewTap, 2015). 

 

3.2.3. Water treatment process schematic. 

 



28  

1. The Chinaimo water treatment plant (CWTP): Extraction of raw water from the Mekong 

River, followed by pumping of the raw water, introduction into the pipeline for static 

mixing with alum and hydraulic jump for pre-chlorination, subsequent flocculation using 

baffled channel-type systems, sedimentation in rectangular units with mechanical sludge 

collectors, filtration through rapid sand filters, disinfection through post-chlorination, 

transfer to clean water tanks, and finally, elevation using high lift pumps within the 

building. There is no sludge treatment process at CWTP. Sludge generated from 

sedimentation and backwashing is drained directly to Mekong River (Khambay, 2015). 

 

F

i

g

u

r

e

 

8

:

:

 

Figure 6: Water Treatment Process at CWTP (Khambay, 2015). 

 

At the Chinaimo Water Treatment Plant (CWTP), water treatment involves imported 

chemicals from Thailand, including solid alum as a coagulant, calcium hypochlorite for pre-

and-post chlorination, and polymer for coagulant aid. The process begins with alum 

injection into raw water and chlorine in the receiving tank. Pre-chlorination is used to 

prevent algae growth in flocculation and sedimentation basins. Lime is omitted due to high 

alkalinity concentrations. CWTP uses a vertical baffle channel type for flocculation and a 

rectangular tank for sedimentation. The sedimentation tank has a hydraulic retention time of 

2.7 hours, exceeding the typical range for conventional basins. The filtration system uses a 

single media deep-bed filter with coarse sand media. Backwashing is conducted using water 

backwash with air scour, facilitated by a dedicated backwashing pump (Khambay, 2015). 

 



29  

2. Dongmakkhai Water Treatment Plant (DWTP): Extraction of raw water from the Nam 

Ngum river is followed by pumping the raw water, then subjecting it to hydraulic mixing 

with alum and pre-chlorine. Subsequently, the water undergoes flocculation in a baffled 

channel type system, followed by sedimentation in a rectangular unit, which requires 

manual cleaning. Next, the water is passed through rapid sand filters containing coarse 

sand and undergoes a water wash with air scouring. Following filtration, disinfection 

with chlorine is carried out, after which the treated water is stored in a clear well before 

being pumped to the desired location through a high lift pump building (Park, 2015) 

. 

Figure 7: Water Treatment Process at DWTP (Park,2015) 

The water treatment process in DWTP involves the use of imported solid alum as a 

coagulant and calcium hypochlorite (CaOCl2) for pre and post-chlorination, sourced from 

Thailand. These chemicals are injected into the receiving well (mixing basin) through 

hydraulic jumps. Chlorine is additionally injected during pre-chlorination to prevent algae 

growth in flocculation, sedimentation, and filter basins. During periods of higher turbidity in 

the wet season, chlorine is injected into the effluent weir of sedimentation to prevent algae 

growth in filter basins. DWTP features vertical baffle channels and a 25-minute hydraulic 

retention time in the flocculation tank. The rectangular sedimentation tank operates with a 

surface loading rate of 40 m3/m2, with settled solids cleaned manually on a regular cycle. 

The detention time for DWTP is 2.2 hours, differing from the conventional basin range of 

1.5 to 3.0 hours. Filter media include conventional fine sand, dual media, and single sand 

deep bed filters, with preference given to dual media and single sand deep bed filters for 



30  

their effective removal of solids. The filter media used is single-medium deep-bed (coarse 

sand) about 100 cm deep with a 1.0 mm effective size. Two types of filter washing systems 

are employed: fluidized-bed backwash with surface wash and water backwash with air scour 

(Park,2015). 

3. Kaolieo water treatment plant (KWTP): According to NewTap in 2015 the process of the 

treatment is extraction of raw water from the Mekong river precedes raw water pumping, 

followed by hydraulic mixing with alum and pre-chlorine. Next in the process is 

flocculation in a baffled channel type system, succeeded by sedimentation in a 

rectangular unit requiring manual cleaning. Subsequent treatment involves passing the 

water through rapid sand filters, after which disinfection with chlorine occurs. The 

treated water is then stored in a clear well before being pumped to the desired location 

through a high lift pump building. 

Figure 8: Water Treatment Process at KWTP (NewTap, 2015) 

At KWTP, three chemicals are used in the water treatment process: solid alum for coagulation, 

polymer for flocculation aid, and calcium hypochlorite for pre and post chlorination. These 

chemicals are imported from Thailand and are used during rainy seasons due to high turbidity in 

raw river water. The coagulation process involves dissolving solid alum and calcium hypochlorite in 

a solution tank before transferring to the storage tank. The pH value of water controls the nature of 

coagulation. Polymer is injected into the entrance part of the flocculation basin. Chemical rapid 

mixing is done by hydraulic jump, preventing algae growth in flocculation and sedimentation 

basins. Alkaline chemicals (lime) are not used due to high alkalinity concentrations. The 

flocculation tank is designed with a vertical baffle channel type, with a hydraulic retention time of 

23.7 minutes (NewTap, 2015). 



31  

 

 

 

 

 

 

 

 

 

 

 
Chapter IV: RESULTS  OF DOCUMENT  ANALYSES



32  

 

Three water treatment plants (WTPs) in Vientiane have water quality testing facilities. Within them, 

the laboratory the Chinaimo WTP plays a key role and is equipped with a spectrophotometer and an 

atomic absorption spectrophotometer (JICA, 2015).  

 

The former's raw water source is the Mekong River, which may reach turbidity levels of 4,000 NTU 

during the wet season. The latter takes water from the Nam Ngum River. The Nam Ngum River's 

turbidity is rather consistent, peaking at 200 NTU. Regardless of turbidity, treated water from all 

WTPs meets drinking water quality criteria (JICA, 2021). 

 

No.                     Item Unit NPNL 

Standard 

Chinaimo WTP 

Raw Treated 

1 Turbidity NTU <5 3.0 1.0 

2 Color CU <5 4.0 1.0 

3 Odor - Not 

offensive 

Soil Normal 

4 Taste - Normal - Normal 

5 pH (value) - 6.5-8.5 8.5 8.1 

6 M. Alkalinity (CaCO3) mg/l - 108.0 96.0 

7 
 
Sulfate ion (SO4) mg/l <250 <2 <2 

8 Chloride ion mg/l <250 13.5 7.7 

9 Fluoride ion (F-) mg/l <1.0 1.44 0.06 

10 Total Hardness (CaCO3) mg/l <300 96.0 84.0 

11 E. Coli MPN/100

ml 

0 5/5 0/5 

12 KMnO4 consumed mg/l - 14.7 6.9 

13 Residue Chlorine (Cl2) mg/l 0.2-2.0 X 0.7 

14 Iron (Fe) mg/l <0.3 0.63 N.D.<0.03 

15 Manganese (Mn) mg/l <0.1 0.41 N.D.<0.01 

16 Aluminum (Al) mg/l <0.24 0.09 0.01 

17 Cyanide ion (CN-) mg/l <0.5 0.005 0.001 

18 Total Dissolved Solids (TDS) mg/l - 168.0 171.0 

 

Table 5: Water Quality Analysis Items and Results of Raw and Treated Water at CWTP (NPNL 

report 2019) 

 

The data above (Table 5) indicate the raw and processed water at Chinaimo Water Treatment Plant 

water quality. The main parameters we are going to focus on are turbidity and colour which have 



33  

the value of 3.0 NTU and 4.0 CU. Following the treatment process the value will decrease to 1.0 

NTU and 1.0 CU, showing the improvement of the treated water clarity and appearance. The other 

parameters as well including alkalinity, total hardness, and levels of sulphate, chloride, fluoride, and 

total dissolved solids (TDS) meet or fall within the reasonable values, which in turn prove the in-

place of the treatment processes. On the other hand, certain ions such as iron, manganese, 

aluminium and cyanide show some decreases however, they might still end up being in the treated 

water, at rather lower levels. Furthermore, the fact that you cannot detect the E. coli in the treated 

water indicates proper disinfection. Overall, test data prove that the Chinaimo WTP plant is 

successful in restoring raw water to a safe drinking water level within regulatory margins (NPNL 

report 2019). 

 

Table 6: Water Quality Analysis Items and Results of Raw and Treated Water at KWTP (NPNL 

report 2019) 

 

The Table 6 shows the result of a water quality analysis of both raw and treated water from the 

Kaoleio Water Treatment Plant (WTP). In term of turbidity, the treated water meets the standard 

No.                     

Item 

Unit NPNL 

Standard 

      Kaoleio WTP 

Raw Treated 

1 Turbidity NTU <5 3.0 0.0 

2 Color CU <5 2.0 1.0 

3 Odor - Not offensive Soil Normal 

4 Taste - Normal - Normal 

5 pH (value) - 6.5-8.5 8.3 8.1 

6 M. Alkalinity (CaCO3) mg/l - 112.0 102.0 

7 
 
Sulfate ion (SO4) mg/l <250 <2 <2 

8 Chloride ion mg/l <250 10.52 7.84 

9 Fluoride ion (F-) mg/l <1.0 1.74 0.08 

10 Total Hardness (CaCO3) mg/l <300 94.3 86.5 

11 E. Coli MPN/100ml 0 5/5 0/5 

12 KMnO4 consumed mg/l - 18.4 6.61 

13 Residue Chlorine (Cl2) mg/l 0.2-2.0 X 0.6 

14 Iron (Fe) mg/l <0.3 0.60 0.03 

15 Manganese (Mn) mg/l <0.1 0.22 0.04 